DTOMEI M20K25-2 201844 H

The Engine Specialist

= =
c:)€:,€i)(33‘g’ INSTALLATION MANUAL

ABRRA T—O<=7Rr—ILF
Intake Manifold Kit for NISSAN A SERIES

i & 451003
(PART NUMBER)

& NISSAN ARI TS Sy
(APPLICATION) =

HAAREE skrkdorkiokrkdork2p
English *sekkskkskskkkdokokk5p

O - DIIEHIAEE B (A THLBELEED
O EEBHENHITT SR MEBELH ¥ THBELEEL

Ot L AU REL TS

O FE EH TR M SN 258 FABELTHEBHABELIEEL

@ Please carefully read this manual prior to installation.

@ Please also refer to the NISSAN Service Manual with this Manual.

@ After the installation has been completed please keep this manual for future reference.
@ If the install was done in a shop please make sure to give this manual to the owner.




A 1

B AGIZESERFRERTT, S —F YO ENSHESN-O—RRNIZE->TERAL TS,

B EHBERBEVSIBERARICAWS S, RYMTIXEROINIREZ T -EBELHL. REO B EEIETEBL TS,

WY TORE. EELTELREEFFRALEVE TN OBNYEKRTT,

BEELEIVSUVUANAANDORYSFFIETEERE A EELEIV SV USMIBRYM FHEEENEEET . AR, BEUIVDY
AAEHIELET,

BEEETOCUNAZTOARETITO TSN, IV UM BNV EE TELETIERITEDBALHYET,

B ROBRBEDEICILERICAEMILRNTEN, MRERETIBALNHYET .

B EEEBT N TI—DIA T RIFEFENL, BESAOKUVH VO EIREFEEEITOTESLY,

B ASERYMFICELTHEROFERANEELG Y, RUR TREDEEALEIZZYET,
BRIEEREEZREL. BB ORBBRAEBRICTHSIEEDL T ITRELTIZEL,

B ASEYMFEE. Ty ILI—ERBITESIZBOBRBADLEIZGYET,
TNODEEIE. BT EMAERICKELERZEEEREICT T,

BJL—FTREA—N\YO&FEATHIERICEALTIIA T - R—ILF#4IZPT 1/4DHYET,
CCEFRALTRAENREEEEITO TS,

RIS TREORE/MELSH-TLINERELTHED, OREREORETT.

A T—ORZR—ILEA Ry (1)

N, O

FoTaARIT427AYRN2) Fydqoal—4—

KB DR IFERIHA TR TOSRETHESWTLET,
D)) D)) %. @ ©
M8 R&YRARILIN2) M8 Fwyh(2) M8 RTYLT Tyl v—(2) M8 7w v —(2)

BYFFICHREGTELE

CIUCUBERTE—X  -M8-P1.25HLYIYMI AT T ELE




1. BRY 1T

TE
RUM B T SO EIZMIAREELYET
oS RUEIER OB 5k LEE BT 55 ORI LY SR LB EEBEL T > T,

(1) 2y RRILFDOEY T &K 7L
A T—ORZHR—ILEOBRYFFITFIZH=YR—FZ2hRDRLIRDENAYRIZREFSEO £, M8-P1.25M L)Y

MIZTL FRDRZYFRILLZEERY TSN, .
MEAT—IRZHR—ILERADKIAVIIFERALEEADTT /=TT ETKIAVEECMIZEIToTEEL,

D~@DFMEAT—<2=k—ILK
RAyRRIL (AE R #EYS T,

O DEFTIZRAZYRRILEERYT TS,
‘ XRLAHHIMEEEERLYYMT
V: %A 2RIV EE R EISBRYA TS,

.1..

Nt DKSAUEES,
XERICEUKSIOORIZREYET,

(2) R—MEKRORERE

A F—HIZ—LEDR— KL FROEY T, *
FERTEIL SIS TERAEEEDBEABYET, IO 0 OIS TIXBRMAEFEEIZEYHR—FRA
BB BN BYET 0T MIBE+AISEBRELTHEELTIREL,

30 X 37

al0l0ala®l0a

2. A T—YR=R—ILE DY T

HEBDAT—II=R— LR AR IR, AT R— LR E IV DU B &LUF v I LEA—ITRUAM I TIZELY,
Tz BYMFIZH=YRD RERBOEREL TS,

D ERTHF 2 TLE—DLA—EIHhHT
T aRs T4 OYR DRABET> TS,

I\ EvTLa—BOR—F AR ¢ 44TF,

A spricmysrEsos 2L —5—
BLLA— ROYMLRS LT RS
TSN CNET
T SURKISRY A & HORM
BHE LN BT ARHE TS LA,




@ IFY—AMIZR—ILRERTFDHTIZODIE
t=12mmT9 ,
RKEDIZTEIXR) AT ZR—ILED
TS5V BEED Y Y—ETEIEREL.
HEFEHEITOTESLY,

@ IXYV-ARIZIR—ILREDFH AL
WY HEREITO TS,
IFY—RAYZR—)LEETHTHIGEE(E
FHEREHISRITMIEREL TS,

A\ BUBE L BET HBNAABYET .
FACEELCHREE > TS,

@ AHBEKRICRYF TN TNST IR TAV—RAT—HAERT EINVFAN—IZEYFHTHHBENHYET,
FiHTBEIEIANYEAN—IZFEHLENEIIZAT—DMIEITo TS,

i 15 50 &

A T—I=R—ILRA Rk

o 0 o o [5) |:I|:|I:|§14035R001
g0 DQ QD DEHE |/ RERAK

B S = Y e
- B : 405401
ey DEHE 1 / RFERAKA

HLLA—=GR—=ILTa1 M)
% - 405402
DEHE 2 / RFEHAK

HLLAN—GR—LPa1MEL)
& 405408
WEHE: 2 / REFAR

mL/\—
fH & 405403
WEHE 1 / RFERAR

EVVY
&% - 405405
DEHE 2 / REBARK?

AOykILL ¥ TR Tyda
& 405404
DEHE 2 / RERAR2

1ovalb—8—H Rk
Fr Il

s 1405407

DEYE:4 / REFALA

Aooalb—8—H Rk

< =f

% 405406

DEHE 4 / REFARA

Aol —B— FrJaroT405BYR
&% 16174-25501 3% 16370-A0203
WEHE 4 WEHE 2

ARV
FhE5:08223-85510
WEHE:2




A CAUTION
M This product is designed for competition used ONLY. Not to be used on public roads.
W This product is to be fitted by an experienced professional in a fully equipped workshop.
M This product is to be fitted with the correct tools, protective & safety equipment. Failure to do so can lead to possible work hazards.
B This product was specifically designed to be application specific. This is not a universal product.
If installed on any other vehicles/engines, this product may sustain damage and/or cause engine failure.
W This product is to be installed when the engine is cold to prevent risk of burns.
M Do not use excessive force when removing and installing parts. As this may cause damage to the parts and related components.
H Disconnect battery and fuel line before start installing.Ensure no fuel remaining in the fuel line.
M Original parts may not be able to re—install after the installation.
H Some sections require re—settings after the installation due to carbuletor change.
These re—settings must be done securely by skilled professional.
H Use PT 1/4 bolt hole on #4 intake manifold to take manifold negative pressure for brake servo.

KIT CONTENTS Below is the contents of this kit, with the quantity listed in brackets 0.

Intakemanifold G/K (1)

. O

Intakemanifold (1) Cab Connecting Rod (2) Insulat?r G/K
¥ Some parts are already assembled Cab side(4)
QS ® @

M8 Stud Bolt (2) M8 Nut (2) M8 Spring Washer (2) M8 Washer (2)

REQUIRED TOOLS

*General Maintenance Tools =M8-P1.25 Tapping Equipment




1. Preparation
A CAUTION

This installation requires some modifications on the engine.
Refer to the Nissan Service Manual for specific tightening torques.
(1) Installation of Studs Bolts and Plugging Water Holes

If the head dose not have 2 bolt holes between the ports, make a couple of M8—P1.25 bolt holes referring following
illustration. Install 2 stud bolts included this kit referring following illustration.

Fill up water holes shown in following illustration with tapered plugs as stock water line will not be used with this kit.

Remove 4 stock manifold stud bolts
shown as “(D)~@” in the illustration.

O install kit—included stud bolts
X Tapping required on some models.
HKInstall the stud bolts straightly upon

leaner line as shown in the illustration.
1..

hd -
.‘.." Stop up the stock water lines
with plugs.
HNumber of water hole varies depending
on model and/or model year.

(2) Port Profile

The port profiles of this intake manifold are as below.

It may be required smoothing steps between the head and the intake manifold depending on the engine.
Some of A-type engines (which has round-shaped ports) can not be cut all the steps.

Ensure to not cut off the ports too much as it can brake through between the ports and water lines.

2. Installing

Mount the intake manifold on the engine and the carbuletors using kit—included gaskets.
Check, adjust and tighten followings as necessary.

(@) Adjust Carbuletor Connecting Rods to suit the
carbuletor lever positions.

A Port dia on tabulator—side is ¢ 44.

A The already—assembled parts such as Insulator,
Push Lever, Throttle Drum etc.
are not completely tightened up.
Ensure to tighten those bolts after the
installation and the adjustment.




@ Thickness of intake manifold flange is t=12mm.
Adjust the thickness of exhaust manifold flange \
using washer to fasten down these 2 flanges together.

Ensure intake and exhaust manifolds are not
interfered or touched each other.

In the case they are interfered or touched,
cut off the point little by little.

Too much modification may pierce through.
Please be careful when processing.

@) The throttle wire bracket can be interfered with the head cover depending on the cover.
Cut off the interference as necessary.

*This modification should be done ON THE BRACKET.

Repair Parts

Intake Manifold Gasket E Snap Ring
5 OO 5 OOO 5) | P/N:14035R001 P/N:405405
' ‘ . . TY:2 / SNP:2
OD OD Do OD QTY:1/ SNP:1 QTy:2/
. | Throttle Shaft © Throttle Shaft Bush

- P/N:405401 P/N:405404
e QTY:1/ SNP:1 QTY:2 / SNP:2

Push Lever (with ball joint) Insulator Gasket

P/N: 405402 Carbuletor-Side

QTY:2 / SNP:1 2 o P/N:405407
QTY:4 / SNP:4

Push Lever (without ball joint)

P/N:405408 Insulator Gasket
Push Lever QTY:2 / SNP:1 Manifold-Side
*without ball joint P/N:405406

Throttle Wire Linkage QTY:4 / SNP:4

P/N:405403

QTY:1/ SNP:1

D)) > ) |}

Insulator Carbuletor Connecting Rod Mounting Stud Bolt
P/N:16174-25501 P/N:16370-A0203 P/N:08223-85510
QTY:4 QTY:2 QTY:2




TOMEI POWERED c
B DM FE/ T~

T194-0004 HFAETHTEERIS—4—27
TEL:042—795—8411 ({%)

FAX:042—799—7851
http://www.tomei-p.co.jp

COHRIIZEAHDIWYFFIT, BELOTHHRIT LEEASELLET,
EXFE: A~ (KRB FRXRFHEER9:00~18:00

If you have any questions in regards to the installation of this product,
please contact your local authorized Tomei Powered distributor.
OPEN: Monday - Friday (National holidays and public holidays excluded). 09:00 - 18:00

ARRAVT—IRZR— LRy R ERIRERBAE 2018548 M20K25-2
Intake Manifold Kit for NISSAN A SERIES INSTALLATION MANUAL 2018.4 M20K25-2



